ADDRESS V120 31 44 45 4 248 (1650

ENGINE BACK MOVING SET 165MM FOR ADDRESS V125 INSTALLING MANUAL

BILTZ
PARTS LIST:
1.imeE. 1PC 0. HMEE.......... 1PC
1.MAIN BODY*1PC 9. THROTTLE CABLE*1PC
2. MBS, ..., 1PC 10.FHE.......... 1PC
- 2.ENGINE PULL ROD*1PC 10.ABSORBER TUBE*1PC
— 4 3 HEBEEZEE....1PC 11.8B&......... 1PC
-_/ 3.ENGINE PULL ROD BRACKET*1PC 11.VACUUM TUBE*1PC
— 5 ABBEE........ 1PC 12. Q- BEE#EEB M10X1.25X45. . ..1PC
] h) 4. SHOCK BACK MOVING BRACKET*1PC 12.STAINLESS HEX SOCKET SCREWS M10*1.25*%45*1PC
SN s sEEBEEE..1PC 13. 197" B BB R MIOX1.25X35. ... 1PC
ﬂ \ \ 5.HIGH TENSION COIL BRACKET*1PC 13.STAINLESS HEX SOCKET SCREWS M10*1.25*35*]PC
_$ J6.BBEE.......... 1PC 14. 972 B8 B M6X1.0X20. ...2PCS
7 i 6.AIR CLEANER*1PC 14. HEX HEAD CAP SCREWS M6*1.0*20*2PCS
7.ETHEM. ... 1STE 5. _EHEHEE M0.......... 2PCS
7.ACCESSORIES*1SET 15.HEX WAHSER NUT M10*2PCS
8. FlER......... 1PC
8. BRAKE LINE*1PC @E FF Q% ﬁﬁ
. - > ' ACCESSORIES

4 AN RACKET

SHEBHEEEREHBERERUE
2 PLACE FOR INSTALLING ENGINE PULLROD. 3 PLACE FOR INSTALLING ENGINE PULL ROD
BRACKET & ACCESSORIES.

4 BHEETRRIE 6. BEBHELEEARIELNR

4.PLACE FOR INSTALLING 5.PLEASE AMEND INNER PARTS AS INSTALLING  6.PLACE FOR INSTALLING
SHOCK BACK MOVING BRACKET. SHOCK BACK MOVING BRACKET. HIGH TENSION COIL BRACKET.

5 EFENE

PLACE FOR INSTALLING VACUUM TUBE.

=
B.EEERHEILE
8. PLACE FOR INSTALLING VACUUM TUBE. .
IREE
LERtERERER LRTRE
LERUERAERHAR -AEREEER
NOTICE:

1. PLEASE CUT OFF FENDER OF

LICENSE PLATE BOARD AS INSTALLING THIS PARTS.
2. NEED TO CHANGE THROTTLE CABLE,

BRAKE LINE AND AIR CLEANER.

10. BR T
9.PLACE FOR INSTALLING ABSORBER TUBE. 10.FINISH.

20140813-A1



